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COMPLIANCE STATEMENT:

This equipment has been tested in accordance with the standards identified in this
test report. To the best of my knowledge and belief, these tests were performed using
the measurement procedures described in this report and demonstrate that the
equipment complies with the appropriate standards. No modifications were made to
the equipment during testing in order to demonstrate compliance with these
standards.

I attest that the necessary measurements were made, under my supervision, at TIMCO
ENGINEERING, INC. located at 849 N.W. State Road 45, Newberry, Florida 32669.

Authorized Signatory Name: Bruno C. Clavier
Signature:

Date: 05/03/04

Test engineer name: Joe Scoglio
Signature:

Date: 04/27/04
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2.1033(¢c) (1) (2)

2.1033(c)
2.1033(c) (3)

2.1033(c) (4)

2.1033(c) (5)

2.1033(c) (6)
2.1033(c) (7)

2.1033(c)(8)

GENERAL | NFORVATI ON REQUI RED
FOR TYPE ACCEPTANCE

Mobi | e Commruni cati ons Technol ogies Inc. wll

manuf acture the FCCI D. OABBST1901 EXTERNAL RF PONER
AMPLIFIER in quantity, for use under FCC RULES PART
24,

Mobi | e Comuni cati ons Technol ogi es | nc.
360 Industrial Parkway South

Unit 1

Aurora, Ontario L4G 3V7 Canada

TECHNI CAL DESCRI PTI ON

Instruction book. A draft copy of the instruction
manual is included in the exhibits.

Type of Eni ssion: CDMA1900 was tested for two
standards 1S95 (2G and CDVA2000 (3G . Reverse Link
nodul at ed signal was applied to the input "Phone"
port of CDVMA1900

1IMR5FOW (CDMVA | S-95, CDVALX, CDMA2000)

99 % Power bandwi dth = 1.25 MHz
Bn = 1.25 MHz

Type of Emi ssion: FOW ( CDVA)
Frequency Range: 1850- 1910 MHz

There are no user power controls.

Maxi mum i nput power rating +24 dBm (250 nW RF POAER
TO THE | NPUT "PHONE" PORT OF DUT

Maxi mum r at ed conduct ed out put power is 2 Watt
(33dBn) at the DUT out put connector(antenna side)

The devi ce cannot operate in saturation because CDVA
handsets which are attached to this device have a max
ouput power of 24dbm The DUT is directly connected
to the handset by nmeans of a cable which has 1.2dB

| oss. When CDMA handsets are at max out put power of
24dBm t he device remains linear within the CDVA
standard for 1S95, CDVALX, CDMA2000 and WCDNA.

DC Voltages and Current into Final Anplifier:
POVNER | NPUT:

FI NAL ANMPLI FI ER ONLY
I NPUT POWER — HI GH. (12V) (0.6A) = 7.2Wtts
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2.1033(c)(9) Tune-up procedure. The tune-up procedure is included
in the exhibits.

2.1033(c)(10) Conplete Circuit Diagrans: The circuit diagram and
bl ock diagramare included in the exhibits.
Description of all circuitry and devices provided for
determining and stabilizing frequency is included in
t he exhibits.

2.1033(c)(11) A phot ograph or drawi ng of the equi pnent
identification |abel is shown in the exhibits.

2.1033(c)(12) Phot ographs of the equi pnment of sufficient clarity to
reveal equipnment construction and | ayout and | abel
| ocation are shown in the exhibits.

2.1033(c)(13) For equi prrent enpl oyi ng digital nodul ation, a detail
description of the nodul ati on technique: NA as this
device is an anplifier

2.1033(c)(14) The data required for 2.1046 through 2.1057 is
submitted bel ow

2.1046(a) RF POANER OQUTPUT
RF power is nmeasured by connecting a 50-ohm
resistive wattnmeter to the RF output connector.
External Preanplifier was used as a driver in-line
bet ween signal generator and "Phone" port of DUT. The
"Antenna" port of DUT was connected to the
spectrum anal yzer with 20dB external attenuator. The
"DC' port of DUT connected to 13.8 VDC power supply.

QUTPUT PONER: 33dBm = 2 Watts

Power
Supply 500hm Power
' 20dB / Meter
Vector Signal Attenuator
generator
External 1 In Out
preampli
fier Device Under
Test
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CARRI ER POAER — CDIVA2000
CHANNEL 25

i Agient 19:35:07 For 5. 2032 cdma200 [ Freq/Chan

i

! I
MS  Ch Freq 1.85125 6Hz Center Freq

- - 1.85125 GHz|

_Channel Power SR ]

CF Step!|
1.25060 MHz|
i Han|

Channel Power Power Spectral Density

32.79 dBm/ 1.23000 MHz -28.11 dBm/Hz

[Copyright 2000-2002 Agilent Technologies j

CHANNEL 600
i Agient 19:39:09 Apr 5, 2032 cdma2000 | Freg/Chan

| E
Center Freq|

MS  Ch Freq 1.88000 GHz - e
Channel Power SRt | | I |
ICenter Freq 1.880000000 l
CF Step|

1.25009 MHz|

Ruty )

Channel Power Power Spectral Density

32.52 dBm/ 1.23000 MHz -28.38  dBm/Hz

[Copyright 2000-2002 Rgilent Technologies ]
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CARRI ER POAER — CDIVA2000

CHANNEL 1175

# Agilent 19:39.58 Apr 5, 2032 cdma2000 | Freq/Chan
I
Center Freq|

MS  Ch Freq 1.90875 GHz
— 1.90875 GHz|
_Channel Power SR1 | I i
CF Stepl
1.25000 MHz
Puto Man|

Channel Power Power Spectral Density

32.02 dBn/ 1.23000 MHz -28.88  dBm/Hz

| Copyright 2000-2002 Agilent Technologies ' '

CARRI ER POAER — CDMAL

CHANNEL 25

4 Agilent 17:25:39 Apr 5, 2032 cdmaOne | Freq/Chan
Channel|
Mobile Ch Freq 1.85125 GHz » . ) Number|
_Channel Power J-STD-008 ; | 25|
Center Freql
1.85125 GHz|
|

Channel Power Power Spectral Density
.--.—..‘
32.67 dBm/ 1.23000 MHz -28.23  dBm/Hz PN Offset!

@ » B4lchipsl
i

| Copyright 2000-2002 Agilent Technologies ' '
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CARRI ER POAER — CDMAL

CHANNEL 600
4 Agilent 17:42:44 PApr 5, 2032 cdmaOne | Freq/Chan
I — Channel|
Mobile Ch Freq 1.88000 GHz - Number|
_Channel Power J-$TD-008 | 18 : 608)

Center Freq[
1.88088 GHz|
| I

Channel Power Power Spectral Density
32.74  dBm/ 1.23000 HHz -28.16  dBm/Hz

1
PN Offset|
@y 64[chips]%

|Copyright 2000-2002 Agilent Technologies '

CHANNEL 1175

3 Agilent 17:41:28 Apr 5, 2032 cdmaOne | Freq/Chan
I — Channel|

Mobile Ch Freq 1.90875 GHz Number|
_Channel Power L1175}

Center Freq[
1.98875 GHz|
I——

Channel Power Power Spectral Density

31.70  dBm/ 1.23000 MHz -29.20  dBm/Hz

1
PN Offset|
@y 64[chips]%

|Copyright 2000-2002 Agilent Technologies '
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2.1049(c) OCCUPI ED BANDW DTH:

OCCUPI ED BANDW DTH PLOT — CDMA2000 CHANNEL 25

4 Agilent 19:27:21 Apr 5, 2032 [Freq/Channel

! |
Mobile Ch Freq 1.85125 GHz Trig Free 1‘8:591";%%5%%2!

Occupied Bandwidth f

Start Freq[
185625008 GHz%

Atte |
StopFreq|
1.85225008 GHzf
i CF Step
' 208.080808 kHz
Auto Man|

[
Freq Offset|
3.60000866 Hzg

»u,l(-}'f*".\4.\l_(n,-'-“|‘-\('"\.-\-.'|_,,1I._-_.,.‘lIM-5&'.’l'\'f‘N,"*|-,-‘.-<_l\‘|-""l‘.'.’Jklu_i.“,,-lr‘#'._.‘. | »Q

: _ _ " Signal TrackE
Occupied Bandwidth Oce BH % Pur On Otf)

1.2557 MH % dB

Transmit Freq Error
¥ dB Bandwidth

CHANNEL 600
i Agilent 19:29:12 Apr 5, 2032 |Freq/Channel

|
— Center Freq|
Mobile Ch Freq 1.58 GHz 183008000 GHZ?

(ccupied Bandwidth

Start Freq[
1.87986008 GHz%

Stop Freq%

1.88166006 GHZF

CF Step
200.000808 kHz
Buto Man|

[
Freq Offset|
0.60080066 Hzg

| 5 ; f = Signal TrackE

Occupied Bandwidth Occ BH Z Pwr On 0ff|

x dB db |

Transmit Freq Error
% dB Bandwidth

echnologies
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OCCUPED BANDW DTH

CHANNEL 600
# Agilent 19:25:35 Apr §, 2032 [Freq/Channel
[ |
Mobile Ch Freq 1.99375 GHz Trig Free 1_5@98"}59@';]5%"'@%

Occupied Bandwidth canazeoo sR1 [

Center 1.998750000 GHz Start Freq|
r— 1.99775080 Gt

[

Stop Freq|
1.96975600 GHzE
Q,L..r—"-v«‘ e vt »‘-.'.l'I‘*-\J;,l..-Jf'p-.|"l,"-‘J"""r'““‘t1-v-'.I.,..."wJ'-'J"-"‘-.-l_.-':;_.‘lh.&'f;fﬂq\? | ]
— - - R CF Step
=2 3 200.8600068 kHz

.,*_..;.,+‘+-.ln'h'~'“'d b4 W ST Man

Freq Offset
0.00009000 Hz
“II.IIE:H — |
' a p - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff
1.2581 MH o
Transmit Freq Error 5
|| ¥ dB Banduidth |
' 2000-2002
OCCUPI ED BANDW DTH — CDNVAL
CHANNEL 25
4 Agilent 18:18:38 Apr 5, 2032 [Freq/Channel
_ I
Mobile  Ch Freq 1.35125 Gz Trig Fise| | corerrred)
Occupied Banduidth s
enter 1.851250000 GHz Start Freq
———— 1.85025000 GHZE
R 1B _g
" Stop Freq|
L 1.85225000 GHz|
1 —_—
: CF Step
£00.008000 kHz
Puto Man|
Freq Offset

0.00EE0A0E Hz
12 kHz #\BH —_

| Occupied Bandwidth Occ BH % Pwr On
1.2542 MHz x dB d

Transmit Freq Error -1
% «B Bandwidth

| Copyright 2000-2002 Agilent Technologies

Signal Track
Off
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OCCUPI ED BANDW DTH — CDIVAl

CHANNEL 600

% Agilent 17:54:31 Apr 5, 2032

!
Mobile Ch Freq 1.38 GHz

Center 1.880000000 GHz

. #\/EH

| Occupied Bandwidth Occ BH % Pur
1.2523 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Occupied Bandwidth 1s-95 I

e

i

200660068 kHz
Puto Man|

@

On

36100600 GHz|

Center Freq%

1.35000008 GHZE

Start Freq[

57900808 GHZ%

Stop Freq|E
|

CF Step

|
Freq Offset|

00000000 Hz|

Signal TrackE
o

CHANNEL 1175

|
Mobile  Ch Freq 1.98875 GHz

Occupied Banduwidth 1s-95 I

#UBH

| Occupied Bandwidth Occ BH ¥ Pur
1.2564 MHz x dB

Transmit Freq Error
% dB Bandwidth d

nt Technologies

1.96575806 GHZ?

Center Freq%

Start Freq[

1.96775806 GHZ%

1.98975800 GHz|

Stop FrecnE
|

CF Step|

200.000008 kHz

Puto Man)

3.60000008 Hz

On

APPLI CANT: Mbbi |l e Communi cati ons Technol ogi es I nc.

FCC | D. OMN6BST1901

Freq Offset

Signal Track
0ff
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2.1049 I nput / Qut put NMbdul at ed Anplitude Conparsion

(CDMA2000)

The Reference | evel

was calibrated using a 3/ MHz/ 3MHz

RBWVBW A 20 dB attenuator is accounted for on the
di splay using a 20 dB Offset. There is an additional
cable loss of 1 dB.

| NPUT/ QUTPUT — CHANNEL 25

x Agilent 15:04:51 Apr 5, 26832

el

Pl

i YBHW 91 kH=z
pyright 2000-2002 Agilent Technologies

APPLI CANT: Mbbi |l e Communi cati ons Technol ogi es I nc.

FCC | D. OMN6BST1901

Center Frer:hL
1.851256000 GHz[

Start Freq[
1.54625008 GHZE

Huto

CF Step!
1.00R00R00 MHz

Man

E
Stop Freq|
1.85625086 GHz|

|

|

|
Freq Offset
B.AGaEAGaE Hz

L,
H‘!'\-'—.Jr‘-'I.-'|.‘-'-I,11,-r"IIIJ-1‘K'.'-'|'|.-'|.\-.,.-'|'|"ﬁr-.*\_.""f.i'i.r"'q\‘lﬂ' |:|r‘|

Signal Track
0ff
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| NPUT/ QUTPUT — CHANNEL 600

Center FreqlL
1.553006060 GHz[

Start Freq[
1.57508066 GHZE

Stop Freq%
1.58500060 GHzF

CF Step|
1.080000600 MHz
Puto tan|

Freq Offset
B.AGBEARER Hz

Signal Track
On 0ff

| Copyright 2000-2002 Agilent Technologies '

CHANNEL 1175

[Freq/Channel

Center Freq%
1.98875088 GHz[

Start Freq[
1.98375888 GHz%

|

Stop Freq|
1.91375080 GHZF
CF Step!
1.08608006 MHz
Auto tan)

Freq Offset|
B.0a060800 Hzg

Signal TrackE
Un Off

1

)1 | JBH 91 Kz

| opyright 2000-2002 Agilent Technologies

APPLI CANT: Mbbi |l e Communi cati ons Technol ogi es I nc.
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2.1050 I nput / Qut put Mbdul at ed Anplitude Conparsi on ( COMAONE)
The Reference | evel was calibrated using a 3/ Mz/ 3Mz
RBWVBW A 20 dB attenuator is accounted for on the
di splay using a 20 dB Offset. There is an additional
cable loss of 1 dB.

I NPUT/ QUTPUT — CHANNEL 25

Center Freq%
1.851256000 GHz[

Start Freq[
1.64625008 GHz%

Stop Freq|E

1.835625088 GHEE

CF Step!
1.00006600 MHz
Puto Man|

l
Freq Offset
B.a00a0NAE Hz

] Signal Track
el NG Dff

i

1 - YEH 91 kH=z

1Cupyright 2000-2002 Agilent Technologies '
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| NPUT/ QUTPUT — CHANNEL 600

& Agilent 16:17:27 Apr 5, 2032 |Freq/Channel

|
Center Freq|
1.85080080 GHz[

Start Freq[
1.87580080 GHz%

Stop Freq|E

1.88580008 GHZF

CF Step
1.00060000 MHz
Huto Man|

|
Freq Offset|
(.66660000 Hzg

Signal TrackE

i Off|

WLk JBH 91 khz
Copyright 2000-26062 Agilent Technologies

CHANNEL 1175

i Agilent 16:14:06 Apr 5, 2032

|
Center Freq|
1.908 75680 GHz[

Start Freq[
1.90375680 GHz%

Stop Freq|E

1.913756008 GHZF

CF Step
1.00060000 MHz
Huto Man|

|
Freq Offset|
(.66660000 Hzg

Signal TrackE
sl %E

ICnpyrlght 2000-20802 Agilent Technologies

APPLI CANT: Mbbi |l e Communi cati ons Technol ogi es I nc.
FCC I D: OMNBBST1901
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22.917 (e) Qut of band eni ssi ons ( CDMA2000) :
The power of any emni ssion outside of the authorized
operating frequency ranges must be attenuated bel ow
the transnitting power (P) by a factor of at |east:

At |east 43 + 10l og(Po) = dB.

Band- edges conpli ance ( CDMA2000):
Measurenent were perforned in accordance with Part
24, 238(E)

Conduct ed out put power: 33 dBm

Channel Band- edge Amplitude |evel at Limt Mar gi n
(MHz) Frequency (MHz) t he band- edge(dBm (dBm (dB)

1851. 25 1850 -18.3 -13.0 -5.3

1848. 75 1910 -17.6 -13.0 -4.6

The Reference level on the followi ng plots was calibrated using a
3MHz RBWEVBW
QUT OF BAND GAI N — CHANNEL 25

% Agilent 19:37:21 Apr 5, 2032 cdma2000 | Freg/Chan
i

MS  Ch Freq 1.85125 GHz ) Celﬂgt;rzg'%igg
ACPR-FFT ' ' |
CF Step|

1.25000 MHz

Buto Man|

33.65 dBm/ 1.23 MHz
ACPR-FFT

Offset Freg

(Copyright 2880-2882 Agilent Technologies ]
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OUT OF BAND GAIN — CHANNEL 600

3 Agilent 19:34:57 Fpr 5, 2032 cdma2000 | Freq/Chan

MS  Ch Freq 1.88000 GHz - Gortst Fred|

ACPR-FFT SR1 I ' |
ICenter Freq 1.880000000 GHz

d Bar Graph (Total Pur Ref)

CF Step|

1.25000 MHz|

oL )

.. Total Pwr Ref: 32.64 dBm/ 1.23 MHz

ACPR-FFT | 2
Lower {

Offset Freq Integ BH dBc dBm

Copyright 2000-2002 Agilent Technologies )

CHANNEL 1175

i Agient 19:36:29 Apr S, 2032 cdma2000 | Freq/Chan

i

MS  Ch Freq 1.96875 GHz _ - SoreEr e
ACPR-FFT SR1 ; : |

enter Freq 1.998750000 GHz
».10 dB Bar Graph (Total Pur Ref)

CF Step|

. . 1.25000 MHz|
Bute Man|

Hz [

.. Total Pwr Ref: 32.10 dBm/ 1.23 MHz
ACPR-FFT

0ffset_ Freq Integ BH dBm

Lower r g

Copyright 2000-2002 Agilent Technologies )
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BANDEDGE — LOVNER

|
Center Freq|
1.85080880 GHz[

Start Freq[
1.84580000 GHz%

|

Stop Freq|
1855008000 GHzF
CF Step|
1.0a88a068 MHz
Huto Man|

| st
TN e, b

|
Freq Offset|
(.66660000 Hzg

Signal TrackE

0 Off|

|Copyright 2000-2662 Agilent Technologies

UPPER

Y Agilent 14:29:19 Apr 5, 2032 |[Freq/Channel

Center Freq%
1.91066866 GHz[

Start Freq[

1.98568000 GHZ%

|

Stop Freq|
1.915688088 GHzF
CF Step|

| Gaaeaa0E MHz
Auto Man|

|
Freq Offset|
B.A00BA06H Hzg

Signal Trackg

n w;

—
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22.917 (e) Qut of band eni ssi ons ( COMAOne) :
The power of any emni ssion outside of the authorized
operating frequency ranges must be attenuated bel ow
the transnitting power (P) by a factor of at |east:

At |east 43 + 10l og(Po) = dB.
Conduct ed out put power: 33 dBm

Band- edges conpliance ( CDMAOne):
Measur enent were perforned in accordance with Part

24, 238(E)
Channel (MHz) Band- edge Anpl i tude | evel at Limt Margi n (dB)
Frequency (MHz) t he band- edge(dBn) (dBm
1851. 25 1850 -15.5 -13.0 -2.5
1848. 75 1910 -15.9 -13.0 -2.9

The Reference |evel on the follow ng plots was calibrated using a
3MHz RBWEVBW

OUT OF BAND GAI N — CHANNEL 25

- Agilent 17:38:53 Apr 5, 2632 cdmaOne | Freg/Chan

Channel|
Mobile Ch Freq 1.85125 GHz _ Numberi
ACPR 1 &
Center Freq 1.851250000 GHz Center Freg|
! Bar Graph (Total Pur Ref) 163125 GHz
_ ) Center 1.8517 ™
' Total Pur Ref: 232.59 dBm/ 1.23 MHz
ACPR
LowWer
Offset Freq Integ EHW ¢dBc
1 MHz 3 Hz
o f
PN Offset|

f x Ed[chips]%

qupyﬁghtZBBE—ZEB2 Agilent Technologies i
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OUT OF BAND GAIN — CHANNEL 600

< Agient 17:30:08 r 5. 2032 cdmagne | Freq/Chan
5 Channel|
Hobile Ch Freq 1.88000 GHz - Number|
J-$TD-008 | I L)

Center Freq;
1.58006 GHzE_

| Total Pur Ref: 1.23 MHz

ACPR L 1
Lower 1

Offset Freq dBm

1.26 MHz

-
PN Offset|
B » B4lchips])

[Copyright 2000-2002 Agilent Technologies i

CHANNEL 1175

i Agilent 1/:51:41 Apr 5, 2052 cdmaOne | Freq/Chan
E Channel|
- Number|
J-s70-008 | 15 L
Bar Graph (Total Pwr Ref) 1.96875 GHz|

.. Total PWr Ref: 31.76 dBm/ 1.23 HHz
ACPR L 2l
Lower 1

Offset Freq Integ BH dBc JdBm
z : z -4 -14

-
PN Dffset|

@ » B4lchipsd|
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BANDEDGE — LOVNER

|
Center Freq|
1.85080880 GHz[

Start Freq[
1.84580000 GHz%

Stop Freq|E

1.85560008 GHZF

CF Step
M 100006600 HHz
Huto Man|

|
Freq Offset|
(.66660000 Hzg

Signal TrackE
On Off)
i
ICnpyright 2000-20802 Agilent Technologies

UPPER

i Agilent 17:16:28 Apr 5, 2032
UFPER BAND.

|
Center Freq|
1.91 880880 GHz[

Start Freq[
1.90580880 GHz%

Stop Freq|E

1.91566008 GHZF

CF Step
1.00060000 MHz
Huto Man|

|
Freq Offset|
(.66660000 Hzg

Signal TrackE
On m;
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2.1051 Spurious eni ssions at antenna term nals (conducted)
( CDMA2000) :
Data on the followi ng page shows the |evel of
conduct ed spurious responses. For anal og nodul ati on,
the carrier was nodul ated 100% usi ng a 2500 Hz tone.
For digital nmodulation, the carrier is nodulated to
its maxi mum extent. The spectrum was scanned from 9kHz

to at least the 10th harmonic of the fundanmental. The
nmeasurenents were nade in accordance with standard
TI A/ El A- 603.

The foll owi ng test equipnent was used:
(1) PSA E4440 (Spectrum Analyzer) SN. My410003101.
(2) ESG E4438C (Signal Generator) SN. My42080661

CHANNEL 25

4 Agilent 11:41:23 Apr 5, 2032 'Freq/Channel

]

Center Freq
252500000 GHz

StartFreq
006000000 MHzr

Stop Freq%

5.80000000 GHzE

CF Step!
495.000600 MHz
Auto Man

4+ o
1 F"wa‘-.—lﬁ'ﬂ_.-._‘.#.'j.

= PR P e | R e
P U S I | PO ¥ =

Freq Offset
B.AGaEAGaE Hz

Signal Treu:kr
On 0ff

| Copyright 2000-2002 Agilent Technologies
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CONDUCTED — CHANNEL 25

2 Agilent 12:20:11 A

5, 2032 [Freq/Channel

Center Freq%
750000000 GHZE

Start Freql
5.06a6a6a0 GHz%

Stop Freq|E

16.p000800 GHZE

S N N PN

CF Step!
560,000000 MHz|
Buto Man|
|

Freq Offset|
B.a8aaaaae Hzg

Amplitud
-3 dBm
Signal Track!

On

e =!
i

.

|Copyright 2000-2082 Agilent Technologies '

: [Freq/Channel

porlzl |

Center Freq%
15.0060006 GHZE

Start Freql
10.6ABABAG GHz%

Stop Freq|E

20.0000800 GHZE

1
a.,a.1--'»1.u.~_-.r.-—.-..-;.a_.__,_.-.q_u.h_n-.a'»_-f..,;4..--g-‘\-J..\.,._,,L,.,_-.-.-.,.,,Mu'-.‘,.-,-....,.__._,.-pr,-L__.o.-. I = |
CF Step|
1.00060608 GHz|
Buto Man|

|
i Freq Offset|
& 0.00066000 Hz|

Signal Track!

porlzl |

On

e =!
i

.

|Copyright 2000-2082 Agilent Technologies '
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CONDUCTED — CHANNEL 600

% Agilent 12:10:02 Apr 5§, 2632

Atten 30 dB : Center Fret:||L
g = 2.52560000 GHz[

Start Freq[
50.BABABAG MHZE

Stop Freq|E

0.0p000800 GHZE

e e e

CF Step
495.060688 MHz
'Hui Man;

|
1 ot Freq Offset|
Bt 0.00000000 Hz

Amplit

Signal Trackk
n 0ff|

|}

Center Fret:hL
7.50BERRAE GHz!

Start Freq[
500000669 GHz%

Stop Freq%

18.0600000 GHZF

ot e MW b

CF Step
S8@.060068 MHz
ﬂlﬂ Man;

l
Freq Offset|
6806009009 Hzg

Signal Track%
On w;

| Copyright 2000-2002 Agilent Technologies
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CONDUCTED — CHANNEL 600

Agilent 12:15:05 Apr 5, 2032 [Freg/Channel

Center Freq
15.0008808 GHz

Start Freq
16.0068880 GHz

i

Stop Freq|
20.08RBBAEA GHzE
CF Step!
1.00668800 GHz
ﬂuj Man;

Freq Offset
D.000EEREE Hz

Signal Track
0On Off

CHANNEL 1175

-~ Agilent 12:19:81 Apr 5, 2032 [Freq/Channel

i
Center Freq
2.52500068 GHz

Start Freq[
50.0000800 MHZE

|

Stop Freq)
5.00006886 GHzE
CF Step!
495806868 MHz
Puto Man

Freq Offset
— B.0paRREEE Hz
Amplitude ]
dB

dBn Signal Track
On Off

yright 2000-2002 Agilent Technologies
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CONDUCTED — CHANNEL 1175

3% Agilent 12:26:11 A
Ch 1
Atten

5, 2032 » [Freq/Channel

Center Freq%
7.50000000 GHZE

Start Freql
5.08000809 GHz%

Stop Freq|E

10.0066680 GHZ?

CF Step!
500.000960 MHz|
Ruto Man|

I PR

[
Freq Offset|
B.00ER0BRR Hz|

35.49 dEm
Signal Track!

Rl |

On

s =!
i

. Agilent 12:21:18 FApr 5, 2032 [Freg/Channel
$CON 75 Mkrl [
SOl O 8 CenterFreq

150080000 GHz)

Start Freql
10.8096809 GHz%

Stop Freq%
1 20.0000000 GHz'f

CF Step!
1.80000966 GHz|
Ruto Man|

g e

[
Freq Offset|
B.00ER0BRR Hz|

Signal Track!

Rl |

On

s =!
i
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2.1051

R s o e Tt

# Agilent 15:53:37 Apr 5, 2032

| Copyright 2000-2002 Agilent Technologies

Spurious eni ssions at antenna term nals (conducted)
CDVAOne) :

Data on the followi ng page shows the |evel of

conduct ed spurious responses. For anal og nodul ati on,
the carrier was nodul ated 100% usi ng a 2500 Hz tone.
For digital nmodulation, the carrier is nodulated to
its maxi mum extent. The spectrum was scanned from
9kHz to at least the 10th harnonic of the
fundanental. The neasurenents were made in
accordance with standard TI A/ El A- 603.

CHANNEL 25

Center Freq
252500000 GHz

Start Freq
G6.6600000 MHzr

~ |Freq/Channel

E
StopFreq
C.0000R000 GHz|

|

.--.-......4.-.-._.-.-.-..-._.,..I.\_..-r.-.--.r-..——~

S

e e CF Ste p
435000888 MHz
Auto Man|

i

mplitudea

Freq Offset
006000000 Hz

¢ clBm

5 dEm S|gna| TrQCKiI
On Otf
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CHANNEL 25

s Aglent 16:54:48 Fpr 5, 2032 [Freq/Channel

|
Center Freq
F.5BRRBARE GHzi

Start Freql
5.66000000 GHz%

Stop Freq|E

1 16.6086080 GHZ?

| ,_.._-_-;.-_-4\-«.—o-"l""W"'FY"""'"4"\“Q"‘l"'“"""-‘-'u'-t"'-"-“J'-'-"m"""-‘-v—'h-r'u"-ﬁ.'u_--,t‘uu.—. T

Pr.\'"."|'-.-'d+_-"':-H-j.)4"-r—'I-i."F""—."'—*"-'."h¥l~‘ . - c F s t e p E
500.600600 MHz
Auto Man|
|

Freg Offset|
B.ABEEREEE Hz|

Signal Track&
(n w;

i

|
Center Freq
15.8006805 GHzi

Start Freql
1668606806 GHz%

Stop Freq|E

20.BRBRRRD GHZ?

CF Step|
1.08008690 GHz|
Auto Man|

=

P70 S S R - YO R

[
Freg Offset|
- [ AEEAEEE Hz|

Signal Track&

(n QFf|

|}

i
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CHANNEL 600

v Agllent 16:49:12 Apr 5, 20832 [Freq/Channel

Center Freq%
2.52500008 GHzE

Start Freq!
SYReleaielslele MHz%

|

Stop Freq|
D.088EEAEE GHz'f
CF Step!|
495000000 MHz|
Ruto Man|

I
Freq Offset|
006000080 Hz|

Signal Track!
On w,

1

__!

[Freg/Channel

Center Freq%
750600000 GHzi

Start Freql
5.00060606 GHz%

Stop Freq%

18.0000088 GHZ?

o o o AR ML e, oy Ao rarey . "
L e &  Lp (L et R e

CF Step|
560000000 MHz|
Auto Man|

|
Freq Offset|
B.BaRR6aE0 Hzg

Amplitudea
35. dBm

Signal Tracks
Un mf

i
i
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CHANNEL 600

|
Center Freq|
150880880 GHz[

Start Freq[
1000860680 GHz%

Stop Freq|E

200080008 GHZF

1
e AR E e o A e M bt A A = b

CF Step
1.000600000 GHz
Huto Man|

|
Freq Offset|
(.66660000 Hzg

Signal TrackE

0 Off|

ICnpyright 2000-20802 Agilent Technologies
CHANNEL 1175

i Agilent 16:59:15 Apr 5, 2032 |Freq/Channel

|
Center Freq|
252580880 GHz[

Start Freq[
500080880 MHz%

Stop Freq|E

5.00080008 GHZF

CF Step
495000000 MHz
Huto Man|

|
Freq Offset|
(.66660000 Hzg

Signal TrackE
On m;
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CHANNEL 1175

v Agillent 17:00:17 Apr 5, 2032 [Freq/Channel

Center Freq%
7.50000008 GHzE

Start Freq!
5.06a60600 GHz%

|

Stop Freq|
100868088 GHz'f
CF Step!|
560.000000 MHz|
Ruto Man|

1
ol

v Ty e ———_ s e i B St (i A et o s S e

I
Freq Offset|
006000080 Hz|

Signal Track!
On w,

1

__!

[Freg/Channel

Center Freq%
15.06808000 GHzi

Start Freql
190060606 GHz%

Stop Freq%

1 20.0000886 GHZ?

_‘I..-;.;‘,.-..-..h,-..-.-y.,--.-.-.-¢.\.,...-*.\..r1'r.-.-.-.-..-.au.,,..-.-.-.+'-\_..'y.Qp.._.,.,-..._,.,...,_..r‘.,....-..,.-.-a.p.,l..—-.,,.’..‘.nt-\.,-r. - A

B L CF stepg
1.00000000 GHz|
_ﬂuj Man_g
|

Freq Offset|
B.a668a800 Hzg

Signal Tracks
Un mf

i
i
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Met hod of Measuring Conducted Spurious Em ssions

Vector Signal generator
Agilent E4438C

Power
Supply

High
Pre- 20dB 1 Pass
amplifier / Attenuator Filter
In Out
Decoupling Device Under
Band Network Test Spectrum
Pass / Analyzer
Filter I
Power
Meter
HP

METHOD OF MEASUREMENT: The procedure used was Tl A/ El A-603 STANDARD.
The spectrum was scanned from 9kHz to at | east the tenth harnonic of
t he fundanental using a HP nodel 8566B spectrum anal yzer. The
nmeasurenents were nade using the shielded roomlocated at TI MCO

ENGI NEERI NG I NC. 849 N.W State Road 45, Newberry,

APPL| CANT: Mobi |l e Comuni cati ons Technol ogi es | nc.

FCC | D. OMN6BST1901

Fl orida 32669.
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2.1053 Field strength of spurious em ssions:
NAMVE OF TEST: RADI ATED SPURI QUS EM SSI ONS
REQUI REMENTS: Emi ssions nust be 43 + 10l og(Po) dB bel ow t he

nmean power output of the transmtter.

43 + 10l 0g(2) = 46.0 dBc

TEST DATA:

Em ssi on Ant . Corrected|Coax |[Substitution dB
Frequency |Pol arity EUT Loss Ant enna Bel ow
MHz Si gnal (dB) (dBd) Carrier

Readi ng (dBc)

(dBm
1850. 00| H 33.0 0 0 0

3700.00] Vv -20.1 |[1-42 7.95 53. 1

5550.00 V 56.7 |1.72 8.42 89.7
Al'l other harnonics were at | east 66dB below the limt.

Met hod of Measuring Radi ated Spurious Em ssions

transmitter
under test spec
analyzer
«— 3 Mtrg —»
Signal
Generator

METHOD OF MEASUREMENTS: The tabul ated data shows the results of the radiated
field strength em ssions test. The spectrumwas scanned from 30 MHz to at

| east the tenth harnonic of the fundanental. This test was conducted per

TI A/ El A STANDARD 603 using the substitution method. Measurenments were made
at the open field test site of TIMCO ENG NEERING |INC. |ocated at 849 NW
State Road 45, Newberry, FL 32669.

APPL| CANT: Mobi |l e Comuni cati ons Technol ogi es | nc.
FCC | D. OWBST1901
REPORT #: M Mobi | e_Conmm OWb\ 427AUT4\ 427AUT4Test Report . doc
Page 31 of 35



TIMCQO ENGINEERING INC.

849 NW State Road 45
Newberry, Florida 32669
http://www.timcoengr.com

888.472.2424 F 352.472.2030 email: sid@timcoengr.com

EMC Equipment List

CAL/CHAR DUE DATE
DEVICE MFGR MODEL SERNO DATE or STATUS
X 3-Meter TEI N/A N/A Listed 1/13/06
OATS 1/13/03
3/10-Meter TEI N/A N/A Listed 3/26/04
OATS 3/26/01
Receiver, Beige Tower
Spectrum Analyzer HP 8566B Opt 462 3138A07786 CAL 8/31/03
3144A20661 8/31/01
RF Preselector HP 85685A 3221A01400 CAL 8/31/03
8/31/01
Quasi-Peak Adapter HP 85650A 3303A01690 CAL 8/31/03
8/31/01
X Receiver, Blue Tower
X Spectrum Analyzer HP 8568B 2928A04729 CAL 4/15/05
2848A18049 4/15/03
X RF Preselector HP 85685A 2926A00983 CAL 4/15/05
4/15/03
X Quasi-Peak Adapter HP 85650A 2811A01279 CAL 4/15/05
4/15/03
Receiver, Silver/Grey Tower
Spectrum Analyzer HP 8566B Opt 462 3552A22064 CAL 10/14/04
3638A08608 10/14/02
RF Preselector HP 85685A 2620A00294 CAL 10/14/04
10/14/02
Quasi-Peak Adapter HP 85650A 3303A01844 CAL 10/14/04
10/14/02
Preamplifier HP 8449B 3008A01075 CHAR 1/28/04
1/28/02
X Biconnical Antenna Electro-Metrics BIA-25 1171 CAL 4/26/03
4/26/01
Biconnical Antenna Eaton 94455-1 1096 CAL 10/1/03
10/1/01
Biconnical Antenna Eaton 94455-1 1057 CAL 3/18/05
3/18/03
BiconiLog Antenna EMCO 3143 9409-1043
X Log-Periodic Electro-Metrics LPA-25 1122 CAL 10/2/03
Antenna 10/2/01
Log-Periodic Electro-Metrics EM-6950 632 CHAR 10/15/03
Antenna 10/15/01
Log-Periodic Electro-Metrics LPA-30 409 CAL 3/4/05
Antenna 3/4/03
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CAL/CHAR DUE DATE
DEVICE MFGR MODEL SERNO DATE or STATUS
Dipole Antenna Electro-Metrics TDA-30/1-4 152 CAL 3/21/04
Kit 3/21/01
Dipole Antenna Electro-Metrics TDA-30/1-4 153 CAL 9/26/05
Kit 9/26/02
Double-Ridged Horn Electro-Metrics RGA-180 2319 CAL 2/17/05
Antenna 2/17/03
Horn Antenna Electro-Metrics EM-6961 6246 CAL 3/31/05
3/31/03
Horn Antenna ATM 19-443-6R None No Cal
Required
Passive Loop Antenna EMC Test Systems EMCO 6512 9706-1211 CHAR 7/10/03
7/10/01
Line Impedance Electro-Metrics ANS-25/2 2604 CAL 10/9/03
Stabilization . . . 10/9/01
Line Impedance Stabilization Electro-Metrics EM-7820 2682 CAL 3/12/05
. 3/12/03
Termaline Wattmeter Bird Electronic 611 16405 CAL 5/25/01
Corporation 5/25/99
Termaline Wattmeter Bird Electronic 6104 1926 CHAR 12/12/03
Corporation 12/12/01
Oscilloscope Tektronix 2230 300572 CHAR 2/1/03
2/1/01
System One Audio Precision System One SYS1-45868 CHAR 4/25/04
4/25/02
Tenn TTR 11717-7 HAR 1/22/04
Temperature Chamber Eng?ne:r)i/ng ¢ 1C/22 102 /2210
AC Voltmeter HP 400FL 2213A14499 CAL 10/9/03
10/9/01
AC Voltmeter HP 400FL 2213A14261 CHAR 10/15/03
10/15/01
AC Voltmeter HP 400FL 2213A14728 CHAR 10/15/03
10/15/01
Digital Multimeter Fluke 77 35053830 CHAR 1/8/04
1/8/02
Digital Multimeter Fluke 77 43850817 CHAR 1/8/04
1/8/02
Digital Multimeter HP E2377A 2927J05849 CHAR 1/8/04
1/8/02
Multimeter Fluke FLUKE-77-3 79510405 CHAR 9/26/03
9/26/01
Peak Power Meter HP 8900C 2131A00545 CHAR 1/26/03
1/26/01
Power Meter HP 432A 1141A07655 CAL 4/15/05
4/15/03
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CAL/CHAR DUE DATE
DEVICE MFGR MODEL SERNO DATE or STATUS
Power Meter Bird 4421-107 0166 CAL 4/16/05
And Sensor 4022 0218 4/16/03
Power Sensor HP 478A 72129 CAL 4/15/05
4/15/03
Digital Thermometer Fluke 2166A 42032 CAL 1/16/04
1/16/02
Thermometer Traulsen SK-128 CHAR 1/22/04
1/22/02
Thermometer Extech 4028 14871-2 CAL 3/7/05
3/7/03
Hygro-Thermometer Extech 445703 0602 CAL 10/4/04
10/4/02
Frequency Counter HP 5352B 2632A00165 CAL 11/28/03
11/28/01
Frequency Counter HP 5385A 2730A03025 CAL 3/7/05
3/7/03
Power Sensor Agilent 84811A 2551A02705 CHAR 1/26/03
Technologies 1/26/01
Service Monitor IFR FM/AM 500A 5182 CAL 11/22/02
11/22/00
Comm. Serv. Monitor IFR FM/AM 1200S 6593 CAL 5/12/04
5/12/02
Signal Generator HP 8640B 2308A21464 CAL 2/15/04
2/15/02
Sweep Generator Wiltron 6648 101009 CAL 4/15/05
4/15/03
Sweep Generator Wiltron 6669M 007005 CAL 3/3/05
3/3/03
Modulation Analyzer HP 8901A 3435A06868 CAL 9/5/03
9/5/01
Modulation Meter Boonton 8220 10901AB CAL 4/15/05
4/15/03
Near Field Probe HP HP11940A 2650A02748 CHAR 2/1/03
2/1/01
BandReject Filter Lorch Microwave 5BR4-2400/ Z1 CHAR 3/2/03
60-N 3/2/01
BandReject Filter Lorch 6BR6-2442/ Z1 CHAR 3/2/03
Microwave 300-N 3/2/01
BandReject Filter Lorch 5BR4-10525/ Z1 CHAR 3/2/03
Microwave 900-S 3/2/01
High Pass Filter Microlab HA-10N CHAR 10/4/03
10/4/01
High Pass Filter Microlab HA-20N CHAR 2/7/05
2/7/03
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CAL/CHAR DUE DATE
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Audio Oscillator HP 653A 832-00260 CHAR 3/1/03
3/1/01

Frequency Counter HP 5382A 1620A03535 CHAR 3/2/03
3/2/01

Frequency Counter HP 5385A 3242A07460 CAL 3/7/05
3/7/03

Preamplifier HP 8449B-H02 3008A00372 CHAR 3/4/03
3/4/01

Amplifier HP 11975A 2738A01969 CHAR 3/1/03
3/1/01

Egg Timer Unk CHAR 8/31/03
8/31/01

Measuring Tape, 20M Kraftixx 0631-20 CHAR 2/1/04
2/1/02

Measuring Tape, 7.5M Kraftixx 7.5M PROFI 2/1/02 2/1/04

Coaxial Cable #51 Insulated Wire Inc. | NPS 2251-2880 Timco #51 CHAR 1/23/04
1/23/02

Coaxial Cable #64 Semflex Inc. 60637 Timco #64 CHAR 1/24/04
1/24/02

Coaxial Cable #65 General Cable Co. | E9917 RG233/U Timco #65 CHAR 1/23/04
1/23/02

Coaxial Cable #106 Unknown Unknown Timco #106 CHAR 1/23/04
1/23/02
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